ROGUE

FML-HR FUNCTIONAL TRAINER

WEIGHT STACK OPTION

© L

=
w—¢

ROEIE
| bs 1 o |

R
o O

&
o

ﬁ
a
O

YO OsO OSO ORO OQO OgO OgO oJe) Og

16

[oJoJeole

=3

4

a2 o ®© 3 o
olejololojololololololole)

[ ]

@O O@O

(=] (=] (=] (=]
A T

00009
00008

00009
00009

00099
00099

00099
00009

00009
00009

00009
00009

00009
00009

@a@g@gggég@ o

I
@g o
=g -©

=V
S i

= =
IS

\?
(=3

e O

[
~J

&
=)

ol
o
o

g

o0
N

=F=F=
=
\\‘l:

r_\
-,

=
@

5] -]
@8@ ee @E@ @8@ @8@ (=)=
] /:< ——

=
00

16

=
o

=
N

=h
=)

DIDPPDPPOPPEPDPRDPPREPEEPRPPEPEPEPPP(o

IS CEnp s\ a=—

-

B666B6606E66658686868606

N

s e S

Do oQ o

=

'(

/\ IMPORTANT SAFETY INFORMATION

DISCLAIMER:

Resistance training, gymnastics training, and activities at height
are potentially dangerous and may lead to severe injury or even
death. Use common sense when training, obtain instruction in the
pFrqper execution of movements, and understand your limitations.

his equipment must only be used by competent and responsi-
ble persons. Obtaining instruction in
methods of use is your own responsi
responsibilities for all damage, injury or death which may occur
during or following incorrect use of this equipment in any matter
whatsoever. Rogue Fitness bears no liability beyond the replace-
ment value of the equipment in question.

propriate techniques and
ty. You assume all risks and

WARNING:

THIS RACK MUST BE BOLTED TO THE FLOOR BEFORE USE.
MINIMUM TWO PEOPLE REQUIRED FOR SAFE ASSEMBLY.

MISUSE OF THIS RACK CAN RESULT IN SEVERE INJURY.

Both Rogue Fitness and buyer disclaim any express or implied
warranty, including, without limitation, warranties or merchant-
ability and/or fitness for a particular purpose with respect to the
equipment. Buyer assumes all liability to use of equipment.

Rogue Fitness e 545 E 5th Ave. Columbus, Ohio 43201 e Customer Service: 614-358-6190 ¢ Team@RogueFitness.com



’gaaeaaa @V m@ /@V m@ B ”%M m@ LY L M@W m@aago 4
YA AP P TTIIIFIIIIII IR S a2 2 2 N

° 4 > ‘_

=\
i

o]
o]
o]
o]

o]
Q
0]
S
¢

o MW

_,".J.... S " B B 9
. ...“ bQ‘QI.Q“QW.QWQWQWQ&QwQWQWQWQWQWQWQWQNQNQNQQ @ @ & @@

HR RACK

InCluded ToOoIS...coveeieeeeeeeeiieeeen 3

Ncluded TOOIS. ... eeieeeieenn D
ncluded Parts......coovevveieiieeeiiiieiien D
Included TOOIS. ... D
Included Parts......cccoeeveieeveeiiiicieienn 10
Assembly..ccccoeviiiiiii 4/

FML SHROUD KIT

AssemDbly....cocoeeieiiiiin 1O

FML-HR ADD-ON KIT

Included Parts......ccoveeveviiiiiieinennn
AssemDbly....cocoeiiiiiii 12

TABLE OF CONTENTS

FML-

page 2 of 49



INCLUDED TOOLS

Note: Images not shown at scale

Ny

L’

1/8" Allen Key

n Qty: 2x E Qty: 1x
15/16” Wrench Multi Tool (3/4”, 5/8". 3/8" Allen Key
9/16"”, 7/16” Wrench)
n Qty: 1x E Qty: 1x n Qty: 1x
5/16" Allen Key 7/32” Allen Key 5/32" Allen Key
Qty: 1x n Qty: 1x

N

Lt

3/32" Allen Key

page 3 of 49



INCLUDED PARTS: RML-HR FULL RACK

Note: Images not shown at scale.

Qty: 4x

90” or Monster Lite Up-
right

Qty: 4x

24" Rear Crossmember

9

Q

S
\;

43" Spanning
Crossmember

Half Rack Foot

Qty: 8x

Monster Lite Plate Stor-
age Pin

Qty: 1x

Pair of Monster Lite
J-cups

Qty: 36x

5/8" x 4-1/2" Hex Bolt

Qty: 36x

5/8" Flat Washer

Qty: 36x

5/8” Lock Washer

5/8" Hex Nut

* Only included if Half Rack Feet were purchased at checkout.
** ltems may look different than drawings shown. Style depends on selection made at checkout.

page 4 of 49




INCLUDED PARTS: FML-HR ADD-ON KIT

Note: Images not shown at scale.

Qty: 1x

Qty: 1x

Qty: 1x

Swivel Trolley LH

Top Center
Crossmember

Top Rear Angle
Crossmember - RH

Qty: 1x

5 &

Top Rear Angle
Crossmember - LH

Top Rear Connector
Plate - RH

Top Rear Connector
Plate - LH

Lat Pulldown Pulley
Bracket

Lat Bar Hanger

Qty: 1x

Low Row Footplate
Assembly

page 5 of 49



INCLUDED PARTS: FML-HR ADD-ON KIT

Note: Images not shown at scale.

E Qty: 1x m Qty: 2x Qty: 2x
Low Rear Pulley Rear Connector Plate Guide Rod
Assembly

m Qty: 1x *Qty: 23x or 28x Qty: 1x

Guide Rod Spacer

Short Cable Cover Rail

Weight Stack Stem 10LB Weight Stack Weight Stack Selector
Plate Pin w/ Lanyard
m Qty: 1x m Qty: 1x m Qty: 2x
Weight Stack Spacer Top Weight Stack Stop Weight Stack Bumper
Block
E Qty: 2x E Qty: 2x Qty: 1x
o,
O

Top Side Pulley
Assembly - RH

* Quantity depends on 250 Ib or 300 Ib weight stack selected at checkout.

page 6 of 49




INCLUDED PARTS: FML-HR ADD-ON KIT

Note: Images not shown at scale.

Qty: 2x

Top Side Pulley
Assembly - LH

Bottom Side Pulley

Assembly - RH

Bottom Side Pulley

Assembly - LH

Rear Peanut Pulley

Side Peanut Pulley

Qty: 1x

m Qty: 1x m Qty: 1x m
2055, | 305, | 4058, | 50 25, | 60 25,
7058, | 8055 | 9052, | 1003, | 11058,
120LE. |130LE. |140LE. |150LE, |160LE,
17015, | 1608, | 19083, | 20088, |20k,
22058, | 23012, 24018, | 250 | 26 0hE,,
270 200 2905, [BO0E,
3/4" x 1”7 Cable Weight Stack Number Trolley/Trolley Cable
Retainer Label Sheet (Blue Tag)
m Qty: 1x E Qty: 2x m Qty: 8x
/
Lat Pull/Low Row Cable Low Side Cable Plate Storage Spacer
(Yellow Tag) (Red Tag)

page 7 of 49



INCLUDED PARTS: FML-HR ADD-ON KIT

Note: Images not shown at scale.

Qty: 1x m Qty: 1x
'\ff\\

Attachment

m Qty: 2x m Qty: 8x E Qty: 19x

7 o
v s

D Carabiner 5/8" x 5" Hex Bolt 5/8" x 4-1/2" Hex Bolt

E Qty: 12x m Qty: 8x a Qty: 27x

5/8" x 3/8” Pulley 5/8" Flat Washer 5/8” Lock Washer
Bracket Spacer

m Qty: 2x

9

5/8" Hex Nut 1/2” x 1-1/2” Button 1/2” Lock Washer
Head Screw

* Items may look different than drawings shown. Style depends on selection made at checkout.
page 8 of 49



INCLUDED PARTS: FML-HR ADD-ON KIT

Note: Images not shown at scale.

E Qty: 2x m Qty: 2x

3/8” x 4” Button Head 3/8" x 1-3/4” Button
Screw Head Screw

E Qty: 6x

3/8" Thin Nylock Nut

page 9 of 49



INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 1x

Weight Stack Shroud -
RH

Qty: 1x

Weight Stack Shroud -
LH

Weight Stack Shroud
Bottom Bracket

Qty: 1x

Side Shroud - RH

Qty: 1x

Qty: 1x

Qty: 1x

Side Shroud Top
Bracket - RH

Qty: 1x

Side Shroud Top
Bracket - LH

Side Shroud Bottom
Bracket - RH

Side Shroud Bottom
Bracket - LH

5/8" x 4-1/2" Hex Bolt

page 10 of 49




INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 6x

5/8" Flat Washer

Qty: 6x

5/8" Lock Washer

5/8" Hex Nut

Qty: 4x

1/4” x 3-1/2" Button
Head Screw

Qty: 6x

1/4” x 5/8” Button
Head Screw

Qty: 4x

1/4” Nylock Nut

Qty: 4x

1/4” Thin Nylock Nut

page 11 of 49



STEP 1

Note: e Note the orientation of Swivel Trolleys in
e DO NOT use tools to tighten throughout relation to the feet at bottom of uprights.
assembly unless otherwise specified. e Slide Trolleys about halfway down Up-

e |f modifying existing rack with Add-on Kit, right and release triggers to lock pop pins in

skip Steps 1-4 and proceed to STEP 5. place when the viewing window is showing

e While pulling the handle triggers, slide the number 40.
Swivel Trolley RH [13] and Swivel Trolley LH
[14] onto two Monster Lite Uprights [11.

1-A

&0,

page 12 of 49



STEP 2

o Refer to overview image to plan assembly e Connect Uprights to Crossmembers

and ensure ample floor space is alloted. using 5/8”" x 4-1/2" Hex Bolts [7], 5/8” Flat
e Lay down all parts on a non-abrasive sur- ~ Washers [8], 5/8” Lock Washers [3], ana
face in the orientation shown below. 5/8" Hex Nuts [101.

e Position the footplates of uprights approx- ® It Halt Rack Feet [4] were purchased,
imately 55” apart. install them in place of Flat Washers on

. . . bottom of Uprights as shown in Detail views.
e Note orientation of Swivel Trolleys and
Upright feet in relation to the ground. e HAND-TIGHTEN ONLY

OVERVIEW

LH PANEL (2-B) RH PANEL (2-A)

DETAIL

& d
coooe

A

Ay
® 6 6 & e
e o e ©

2-B

b

DETAIL

SO0 0OS
v -

e & 6 ©

/ ’
0
o
[
\_ :
0 7 7
/ /
! /
;
L]
i
/
'3

®» © © ® ©©

page 13 of 49




STEP 3

IMPORTANT:

e For safety, we recommend the remainder
of these instructions be completed by 2 or 3

people.

¢ Have two people stand one assembled

panel up first.

e One or two people should stabilize

¢ One person stabilizes the first panel while
the other stands up the second panel.

both panels, ensuring panels don’t fall
while another person assembles the 43"

Spanning Crossmember in STEP 4.

h@:ﬁl '0 'G ,QP..OPE.IP‘O cheofog?é’ ----- @:6 6:glooncchoc--tﬂoliliﬂgillﬂg IIIIIII C;.O‘ lllll C’ @:@J
@ D@G £ @ o@ @D @ . o@o @
<
55"
~J
Q@
I
Q )
© |\
i
@ I
Q@
80, |
|
||
\
i
b A
lI
20)
1Y
iL.L H l”l
J IE
© ;I -
o ¢ LN SWG)
i o ° sl 0
: o 4 [“@'SSO)
My fp * 34y 36,
smg 58 : iﬂg sm%
0 JO '502( O |
30@ 5o @'30® i
© a© : %22 o
23® H @] Q) 23®
2D ?8 = 20 262
0 o 4 1,0 “O |
2O JO Ol 0@ |
228 o, o 228
o 9 Yo 0
20, o U ) 162 205,
183 Jg 8{,,,@ .
O o 6, O
1138 ‘g 143 138
Q .o | .o o
ug S 12@.14@
'128 ‘8 108‘1% '
¢ © s@ &
10 S | 10
O s 85 o9
85 = o )
QO s ol o |
8 ]
o |o .9 °O
ﬂG c 9 40
S © g "o
¢} &
25 P , g 2e
G &
I I
I I
QA M ©
o | | | Ilg. 9]
o ©
=
© Ne
43"

page 14 of 49




STEP 4

Tools Required:
e 3/8"” Allen Key

e Attach 43” Spanning Crossmember [3]
to middle Uprights using 5/8" x 4-1/2" Hex
Bolt [71, 5/8” Flat Washers [8], 5/8” Lock
Washers [9], and 5/8” Hex Nuts [10].

4-A

\
N\
\
=\

\:
0 \
\

=2

/“'@’@9@'@’@g@ Ve,

/
f@f@#@i’%’@

@g@f @ﬁ @: @9’@

= = o
0505 6% %05 6% 0% 0%

Z =
oovo

& =3
oo’

S
oo

A

e @ @ © @ @ o\/

o 6 ©

g g X

=3 =
2 056D %o oS 0B 0

page 15 of 49



STEP 5 (BEGIN ADD-ON KIT ASSEMBLY)

e |f modifying existing RML-HR rack with e Attach Low Row Crossmember [12] and
add-on kit, begin following assembly in- loosely re-assemble the hardware removed
structions. above.

e |eaving 5/8" x4-1/2" Hex Boltsin place, e [1|Ensure tube cutout is facing toward
remove all four lower Lock Washers and Hex the ground.
Nuts from rear Uprights as shown in 5-A.

5'A 2 ® ‘1@
2

. # 00

g o | #0

Y 7,

#0 f’

e IF5 Fo

alg 8 E:@

i F

29 "

e [0 -
480

S~ DETAIL |
e q

page 16 of 49



STEP 6 (ADD-ON KIT ONLY)

Tools Required:
e 15/16" Wrench

e |Important: Loosen but do not remove ALL
5/8" hardware on entire rack.

e Remove 43" Spanning Crossmember and
hardware from front of rack and set parts
aside.

¢ Remove additional 5/8” crossmember
hardware shown in 6-B so that the tops of
the front uprights are completely free to
move.

Note:

e The tops of the front uprights will need
ample slack to complete STEP 7. Continue
to loosen hardware on bottom of Front
Uprights as needed.

AR

{7V

@
\ (N ={
ol

&

050‘20505050%0505056505050’0'0’0’0,6'0’ 0’ 0‘ 0' D’ 6‘ 0‘ 0‘ 0‘ 0‘ 0’0 & & & )

e
obobctbobotcbobater ¥ ot o et P P o/ Vet o o oD P

0 v A = =
e & Errrrlrrr]
S e 92 9 © © @
o 8
Y
S
S

S0scbcbobod

6%0%050’0’0’0’0’6’0‘&’0‘5‘0‘6‘0‘0’0’0‘0’0 . I - B |

bbbt

r 565050%050505050%05050505050’0’6'030’0’0’O’G’&‘O’J'G'OJG‘O'@’a &, 3, ©

6-A

/9
R
¥
AN
Q
Q
® Q %
% 0
Q |
%
Q I
« .,Q
Q |
Q Y
N |
N ”
ofl| P |
Q h%
Q h%
® 9 l‘%
Q hg
Q h%
% 1‘Q
Q
N\ . h

6-B

<

° ...". \
@ @ P D @ 9@ Q;\\&///

,iﬁifﬁ
)
®
B
3 Q% | Q
~
- ® B
®
-~
_® ® o |7
w ® Y < >
& . :
- ® ~ g \
&) 0 :
w L) =
Q )
Qb ma&%ﬂa 1 ea
® o ‘ 2
® °
® | © R ’ |
0 K e ? .
Ra % Q
0 ® 0 ° Mo | °
: . 9
KN X
" & ’
L X N S @ ‘:Q mﬁ%ﬁ
. ¢ @ ¥
® ® R ’
(\} \\ X
Q B % )
S ° N
Q X ]
S e h, s
® "o
) 0 . \
) IZQ L 2 :
N LQ
Q ~ ‘ [ﬂ EQ §

page 17 of 49



STEP 7 (ADD-ON KIT ONLY)

e While tilting Upright forward, pull the ¢ Slide down the Uprights and release trig-
handle triggers and slide LH Swivel Trolley  gers when the viewing window is showing
[14] down the front left Upright. the number 40 (refer to STEP 1-B).

e Repeat this process to assemble RH e Assemble hardware removed in STEP 6.
Swivel Trolley [13] on front right Upright.

7-A

0
o
o
S

0

=)
o \\I
o

o

o
o
o
o

o

Eosogogogc o/% '

=
y J
o
(-
Q ;
o
o
o
© © © © © © ©

o’oaogojogo © © © © ©
OgO © © © © ©

-]

o

-
o)

/-B

L

O
S
——
\,
\:

e

\
“'».‘\ Q
=)

2% 6% 6% % o &R

L\

A
3
U

v
A
i\
N
3
\Y
3
\
N
3\
\
R\

@ - )
- ‘.
e & @:@ @3@‘@3@’@‘@#@#@;@5@ o,

S PP obobepsoe of 6° 0¥ of 6° &% o 7

E @; @i @9 @J @’ @J@ o % 6 6 »

&
DO &
@

page 18 of 49



STEP 8

Tools Required: e Unlock pop pins and roll Trolleys up and
o 7/32" Allen Key, 9/16” Wrench down Upright several inches to feel tight-

e Swivel Trolleys -RH [13]1 and - LH [14] ness. If wobble persists, tighten the Screws

need to be calibrated for your specific rack. N 8-A again. Itany friction is telt, Trolleys
. . . are too tight and Screws should be loosened
e Keeping the Swivel Trolleys locked in

place, tighten the Button Head Screws aquarterturn.

shown in 8-A using 7/32" Allen Key until e Once calibrated, tighten both rollers on
looseness or “wobble” is gone. rear of Trolleys using Allen Key and Wrench.
8-A

SIRY |
Butéﬁad ® &%W
D

7/32” Allen Key

8-B @S% ) %@V W |
/

%Q 9 @

9/16” Wrench Uz L, @

2,

7/32"” Allen Key

N\

[ ol

—
¢
o

Rear Roller

page 19 of 49



STEP 9

DETAIL

e For ease of assembly, pull the pop-pin
and remove Foot Catch from Low Row Foot

Plate Assembly as shown in detalil view
(right).

e Attach Foot Plate Assembly [22] and
Low Rear Pulley Assembly [23] to Low Row

Crossmember [12] using indicated 5/8” and
1/2” hardware below.

9-A

page 20 of 49



STEP 10

e Align Rear 3X3 Upright [11] to back of
Low Rear Pulley Assembly [23]. Footplate
should slide under the cutout at the bottom
of Pulley Assembly.

e Secure Upright to Pulley Assembly

attaching 5/8” x 4-1/2" Hex Bolts [52]
Connector Plates [24], 5/8” Lock Was

[55], and 5/8” Hex Nuts [561].

0y
- Rear

Ners

Note:
e Ensure Rear Connector Plates are
Installed with the arrow indicator stickers

facing outward as shown in 10-B.

Q%Q%gQQ%QQQQQ

@%@Q@%@%@%E

R

a W
ANINY

- w
AN UANENEN

I
10-A .
:wa
| :
> o
@, .
p Fa
2 ©9
G Ea
8
0
¢ 9
E@ o
0
510
: '
” ro
0
0
’ @
‘ﬁa )
E
0
o
: .
Mg | 9
9 0
® L‘g Fa
; ra m
)
%9 9
’ 4'3 F%
J 90
0
0
#9
¥
0
$#0
0
99
0
180
0
9
10-B

page 21 of 49



STEP 11

Tools Required: e Place Weight Stack Bumpers [31] over

e 15/16” Wrench outer 1”7 holes on the Weight Stack Spacer

e Attach Weight Stack Shroud Bottom and insert Guide Rods [25] until they rest on
Bracket [65] and Weight Stack Spacer [29]  top of the Low Row Crossmember.

to middle of Low Row Crossmember [12] Note:

by using 5/8” x 5” Hex Bolts [61], 5/8” Lock ® Shroud Bracket [65] only included if
Washers [55], and 5/8” Hex Nuts [56]. shroud kit was purchased. Simply bolt the

Weight Stack Spacer using hardware shown

e Fully tighten vertical hardware in 11-A. if shrouds were not purchased.

11-A

11-B

0

0
0O ° :\;_'

QQQQQQQ"

&

@ /78
o/
§./

QQQQQQQ\\/

>
Z [/

.‘\IIA\
/ot P T f P e o @ e e @
4 i

A _
N %@'@’@'6"@#@'@‘@’6 e @ e e @) V4
R /

&) e e cobobobobobotobobot et ottt oot of oF o7 Y
—— A

0

page 22 of 49



STEP 12

e Angle the Guide Rods toward the front of ® Once all weights are stacked, slide the
the rack. Weight Stack Stem [26] down the Guide

e One at a time, carefully stack all included Rods until resting on top of weight stack.

10LB Weight Stack Plates [27] down the e Ensure 20LB Weight Stack Sticker on the
Guide Rods [25], ensuring not to drop them. top Plate of the stack is facing towards the

e Note: this is best accomplished with two front of rack as shown in Detail view.
or three people.

(0}
[0}
(0] [\
[}
(0}
[0} )
[0} .‘a :
o 0
::::::::::::::"57- o -
— || © -:;
® :
m 0 O = ,:::::: O c 3
| X g o O 0] 70 s
of ®| °°° - G
m (o}
0
0
0 ? @
A o O Q
R ;
Q 0
Qo " [R
0 Q O
-u \
0 0
@ .‘-I

cgeceopaeoses & & - =
S}

e o @ co oo ceceob s s esease

0 s - 5 .
o\ ©

v ~ I"‘. I"‘.I"‘. = o o

I‘I"‘-‘, I‘I"‘:‘"‘«, x ‘-‘;-‘h :e'_ .‘ Iy

¢ © © © o 0O

© © © ©

‘ H
e o (2 cotcocooses

© O © ©

DETAIL

P

X
NN

<)

((A

Weight Stack
Sticker W 2

S@Q

O
200
8@

page 23 of 49




STEP 13

e Slide Top Weight Stack Stop Block [30] e Bolt Lat Bar Hanger [21], Lat Pulldown

and Guide Rod Spacers [32] down guide Pulley Bracket [20], and Top Center Cross-

rods and rest on top of Weight Stack Stem member [15] to 43”7 Spanning Crossmem-

Pulley as shown. ber [3] using 5/8” x 5” Hex Bolts [51], 5/8”
Lock Washers [55], and 5/8” Hex Nuts [56]
as shown in 13-B.

e
\1‘.\ '
O
O N
@ Q
)
Ve)
U O O
0 )
0 0
o 0]
0 o
™
0
L)
0 |
&
= >
O o
0 N\
0
| ©® @
o N
9 o @
‘ o
0 0
™
o 0
)
0 0
(
0
PR
0
\] 0]
Wl Q
iy
0 0
B'Q Q@
0
3 M ;
i DETAIL s
&0 =7 0
0 0 - ) @
K 2
QQ ¢ Q
R o W L9l g
g "0
-QQ < _
'h@ %
ﬂlg Q g )
s == K

13-B

page 24 of 49



I —

L8 9
- _8nlur -HH.. W Y
L>m 0= ©
0 O O LO) ©

a0 X © S _ =
mmneaOSth &
ee.ﬂHnw.L_ﬂu_ O C x e
= N = 7p)
255 o5 o 29  C
S >X—1 O . x MW g <
Ol 8gFe oo F L
2EE X0V 285 v

o0 = > =

- D
OSQPons<cO g | %
chHE -a $T EEQ =
Q O MO iqd TO = L
4 — = nIU!X!BSHh =t
1 ea4 i e4S B
CoNOR0 o cNs 15
A Qo xw0n o 39S . o
= VT ANM g VO Q §
M 5. 1O O ~©OS S
s .R[S[[W .[L N.

Side Shroud Top Brackets if Shroud Kit was

not purchased.

14-A

14-B

page 25 of 49



STEP 14 (CONTINUED)

e Secure Top Rear Angle Crossmember - LH
[17] and Top Side Pulley Assembly - LH [35]
to 24" Crossmembers [2] using 5/8” x 5”
Hex Bolts [51], 5/8” x 4-1/2” Hex Bolts [52],
5/8" x 3/8” Pulley Bracket Spacer [53], 5/8”
Flat Washer [541], 5/8” Lock Washers [55],
and 5/8” Hex Nuts [56].

o | T [Ensure locking tabs on Rear 3X3
Upright are locked into all four slots on each
Angle Crossmember by using a down-and-
outward sliding motion when dropping the

Angle Crossmembers into place.

e Secure Side Shroud Top Bracket - LH [71]
to 24" Crossmember [2] using 5/8” Lock
Washers [55], and 5/8” Hex Nuts [561.

N
= @g
s = 0 S
@g s = Q ‘O\)\ < Q@
De 0o’ S T ©
- Q @\ o =
ee Q 66 QJ@ s Q N o
= Y
@@@ QQ 66 0 ® Q@
0 \ = S
D 0 = 590 - 0
QQ S U ©
0 (S | P
|
° 0 |Q@
\ | 0
\ /| o
| 0
Q
@ S 90
e il
) @ i’

page 26 of 49



Lock Washers

e Bolt Top Rear Connector Plates RH [18]

and LH [19] to Top Center Crossmember
[15] and Rear 3X3 Upright [11] using 5/8”

x 4-1/2" Hex Bolts [52], 5/8”
[55], and 5/8” Hex Nuts [56].

STEP 15

15-A

N fPP82P222,
._‘\\.ﬁlf.l\ .H. ..“1 .‘ 1

15-B

page 27 of 49



STEP 16

e Secure 4.5" Pulley [40] and 3/4" x 1” ¢ Slide parts assembled in Step 13 back up
Cable Retainer [41] inside top rear center to the top of the Guide Rods.

slot of the of the assembly using 3 /8" x4" o Bolt Stop Block assembly to indicated
Button Head Screws [60] and 3/8" Thin holes on Top Rear Connector Plates [18]

Nylock Nuts [62] through the indicated and [19] using 3/8” x 1.75" Button Head

holes. Screws [61] and 3/8” Thin Nylock Nuts
[62].

16-A

>

-
)
0

page 28 of 49



STEP 17

e Bolt Bottom Side Pulley Assembly - RH
[36] and -LH [37] and Side Shroud Bottom
Bracket - RH [72] and - LH [73] to the 24"
Crossmembers [2] using 5/8” x 4-1/2"

Hex Bolts [521, 5/8” x 3/8” Pulley Bracket
Spacers [53], 5/8” Flat Washers [54], 5/8”
Lock Washers [55], 5/8” Hex Nuts [56] as
shown.

e Ensure hardware is installed through
holes 4 and 9.

Note:
e Use 5/8” Flat Washers [54] instead of

S
0502050’56‘;0505 05650‘50505 05650’0’6’ 0’ &
e

NAVAC
-] - i F F S\Y i/ 0
& o'-.;aaaao‘goaa'oa e o oy W ) c‘a o'aeo’otalo & & _" &
._:3‘ ) =54
- o @ - @ 2 ® Y 2 e @ s @
Ao o o o s Ao o o o s Ao o S o s A o S A o P A [t Z——
\' . il £ — 2
(® & \ ()
L)
© £ o
¥ MM v
@
] \w 4 &
e/ ' Pt
e /g «
L/ ® Q -
7 : &5 - =z & 4 .; & " =
oobobobobebbabobobabobobobobebobet ot ot e et et o st ot B e e e et e A A
° @ o Y Y 2 @ @ ? @ @ 2 e 9 s 9 e

Side Shroud Bottom Brackets if Shroud Kit }:
was not purchased. <
17-A CA

6‘&
v

—
o "_
o o/

F@’

&

F 7
L4 A\

D
:@ @i@

\}
1%
Q
(%
®
® v o
o *Q
0 1R
\ Q 4 [I
E% ° s
0 o “Q
77 N %
G z.g %Q
s N ®
® *lm |0
® %% o Q
' 32% Q
\ 20 ®
® 9
N Q
\
h% 140 ®
20 ® >
® 'IQQ o Q
Q
M% 10 Q
20 W0 o
(AN o Q
Q > 20
(AN - Q
' S
Q | © Q
A . X
! 3 q Q h%
M% 70 | &
0
\
20
Q
N
7l ®
290
H [N}
10
1 ©
{0
:1'{ %
N
\

9
- a
oeeod

®
)

/oo

4

page 29 of 49



STEP 18

Note:

e Completely unwind and straighten out
Trolley/Trolley Cable [43] to remove any
twists/kinks prior to installation.

e The blue arrows shown in STEP 18 through
STEP 23 indicate directions for assembling
the Trolley/Trolley Cable and correspond
with the blue tag on the Ball End of cable.

e Feed the Ball End of Trolley/Trolley Cable
[43] between the two pulleys inside Swivel
Trolley RH [13] and continue upward.

e Feed the cable around pulley inside the
Top Side Pulley Assembly - RH [34] and
continue toward the back of the rack.

¢ Feed cable around the second pulley
on the Side Pulley Assembly and then
downward.

18-A g
®

% v
%@;

5, R

.%% | g
|
Q
Ball End |

18-B

18-C

O O 6 o & O

page 30 of 49



STEP 19

e Hold one Side Peanut Pulley [39] in the
air, ensuring the arrow stickers correspond
to diagram 19-A.

¢ Feed the cable down and around the
upper pulley of Side Peanut Pulley and
then back up towards the Top Side Pulley
Assembly - RH [341.

e [Feed cable around the angled pulley
shown in 19-B and continue towards the
Rear 3X3 Upright [111].

LR L
o/~
\

JededededododoBedodet St B 3 2 22 22 2 22 L2y a®e o

19-A

Any—
_\( "" Uy O
B
<Y H| e
O D
[
v 0
O
O
7
O
O

Eal_&\\iﬂﬂ@ @&%G @

3
@@@c»@oaoe)oj\@L

i

S—

198 D

Do Ok
————— > }i 5@@
Q ) @) - S S @X

o
&y OV 7 © O @

°© e @) e °R)

page 31 of 49



STEP 20

e Feed cable around the next angled pulley
at rear of the Top Angle Crossmember - RH
[16] as shown.

e Hold the Rear Peanut Pulley [38] under-
neath cable, ensuring the arrow stickers
correspond to diagram 20-B.

e Feed cable around the upper RH offset
pulley in the Peanut, and then back up and
around the next two pulleys shown in 20-C.

20-B
O _ ®
= &
| ©
O @ D ® ® () &3 |
I
1| © '
I ;
| ° b o
0 G\ ZIN @D
o v

IR

20-C

Vi

&}

w9

L

®» 6 & @

‘NE

®

page 32 of 49



STEP 21

e Continuing down towards the Weight
Stack, feed cable around the large 6” Pulley
located on top of the Weight Stack Stem.
Tip: a flathead screwdriver may be used to
help guide cable through turn 18.

e Feed cable back up to the Top Center
Crossmember, feeding around the pulley
shown in 21-B and then immediately back
down towards the Rear Peanut Pulley [38].

e Continue around the other Top Pulley on
the peanut and then back up and around
the pulley shown in the Rear Angled Cross-
member - LH [17].

e Continue around the next angled pulley
located in the Top Side Pulley Assembly -
LH [35] and then downward.

v~ ‘ =
21-A 21-Bls || |2\ ©
N ® 7 \ o \ ? | “
o | ; ® | @/
@ o | |
® A\ | & <
? o |\\"\\ D
% || o | =
\ ‘I\'\.\\ j |
%Q i ke
%@ '
%G —
° w |l )
© ~
A ; |1B=C R i s i e el
| al OB cobo
Q J . =
% f
N 2% ’
o) 0 ' [ )
® '@. BQ
4 9 9 |
(\) c& IBQ%
Bo@ '%g o
Ry || O |
o 22 R
7Q Qe%
%@ 'qu 9
,\ g
21-C ~ \\ %Q s & 121-D \
| ®
alll RS % e
) |'\ f . ® Z @ @
| | | <Y
g (' >
9 |;\\\\ -
. |‘;\:~\\ 7
\‘\sl‘\"'\ l\ |
| ‘
| ». %Q, 0
S\ _ P 6 o
% ' ® 7
\ |
S A= Taa el © 0O A~ ~O o O @ 0
| b oot o N
oY &~ C|0C o0 o0 ¢ o
0 N 4
(et Sl 0 |
9 9 an v ¢
; ©
V% g ©
%% o ® B
9 20 8y o
® . :
290 (| O
A FQ

page 33 of 49



STEP 22

¢ Hold the remaining Side Peanut Pulley
[39] in the air, ensuring the arrows
correspond to diagram 22-A.

e Feed cable down around the upper
peanut pulley and then back up towards the
Top Side Pulley Assembly - LH [35].

e Feed around the pulley shown in 22-B and
then towards the front of the rack.

e Continue around the frontmost pulley on
Top Side Pulley Assembly - LH [35], then
down and out through the front of the Swivel
Trolley LH [14].

D
et
&
\
i / 7/
/ / &
=) o) e) o (A
TR
LTS
iyl

e Pull Ball End of cable out far enough to
assemble Clevis on next step.

Akl
P

ttt
o‘l‘ 7

e

8 £
P % o 6% 0% 07 6% f &° & @A@

l

F

ﬁ@}@#@:@#@ﬁ@
A

i

page 34 of 49



STEP 23

Tools Required: ¢ |nsert Grommet into non-threaded side of
e 3/32” Allen Key & 5/8” Wrench Split Threaded Insert and screw Clevis End

e Completely disassemble the loose Clevis  on threaded side using 5/8” Wrench.

included with cable by unscrewing set e Slide Plastic Stop forward and align outer
screws and Split Threaded Insert, and holes with threaded holes on Clevis End

remove blue tag on end of cable. and re-insert Set Screws. Fully tighten Set
e Slide parts over the ball on cable as Screws.

shown on 23-B.

23-A

Grommet

: § Clevis End

Split Threaded

Assembled

Insert
Wf
Set Screw

Plastic Stop

23-B 23-C

page 35 of 49



STEP 24

Note:

e Completely unwind and straighten out Lat
Pull Cable [44] to remove any twists/kinks
prior to installation.

e Assemble the Lat Pull/Low Row cable
indicated by the yellow indicator on Ball End

of cable and corresponding yellow arrows
shown in STEPS 24-26.

e Feed the Ball End of Lat Pull Cable [44]
up and over the pulley in Lat Pulldown
Pulley Bracket [20] and then towards the
back of the rack.

e Feed around the pulley in the top of Rear
3X3 Upright [11] and then all the way down,
ensuring cable runs INSIDE THE UPRIGHT.

24-A

24-C ©

569
550
$40
529

page 36 of 49



e

S= {
4

T
[~

L] kil
& &
& & F g

MINRY
0000000080

25-B

Q)
O

O O O ORO \

= —
o0 g o © O
r_nlu .m % .m - W cC C o | -+
> T = X > © 9 o wT 2 e\ ®
= © o < — 00 (¢b) m @) . O 7/A @
© o D (LN
> > © > M 5 >\ T 5
Qmo = o = aE E B S 0 > @\ ®
(qo J - w o) m 0 - .m O m O (- b 1\I1J Y, @ @
OC>cE L2 2820 2o \\Jrv\/ldw‘
o w + = =2 2 u = ®© |\ @ \\¥® \ 9 ——iL O L )
3 L =c oo S5 = UV O < > —_ N U AW AT
CEastc 23 a S =S o 2 VAR N anay
~ O T = o < o C < = 7 N =) ] )
E o0 o = > O 7 Val= 4
T 0 O 9 = 2 O = O = \ 4 % SISISENIN
cC ) O e N - . le O R h = /4 /4 \\nh h_J x W ” ﬂ
Q C O & O | A /) |
5 < 8 T T == & N,W X > o0 o / b 'S5/
SISZLSED ot ST A D |-
o L nUu - DA W% O £ o < m O = A\
QL F¥rc ©23 TascL w2 N7
TS ISZ & a0 S<T o, O ©
o O 0 00T > O O O
g%sbn © O v mbn._w..m .r_mm
S 2L E T8 vy e 2 QO
oo O C on O O c o0 O .. S O
O <4 .F o O = O o=
L o s 0O0g kbt oo L ) 0 .= i
Q. O O c O - O
N c c C c
e = 5 D e &=+ e X S - © Z2 e OO AN

STEP 25

page 37 of 49




STEP 26

Tools Required:
e 3/32” Allen Key & 5/8” Wrench

e Feed cable out through the front of the
Low Row Assembly [22], ensuring cable
passes in between upper and lower pulleys.

e Remove yellow tag from Ball End of cable
and pull cable out far enough to assemble
Clevis.

e Assemble Clevis onto ball end of cable

using the same procedure described on
STEP 23.

=

e st et el et e & &) e o ~
/

& £ &/

R v v g
COCROE £

P e pa
AT A - S |
DOOOOBOEE

potsoobobabet e

s & @

@3 a
& & @o‘ oo

o’

Q}z

> & = = & & & & &
CRPCEPOSCPPOERDEOOO®

ey

2 Sy
L

: T
0000080

o/

Y)e &

P _Ea

AN

o
N
E)
e
4 L
1 A
oy
8
o
w @
w
O
Y
6 8
3
o L
D (3,
q‘\s o
w 8

[0 -

)

& o

FF & T & F F T 5 A
=2

- A A

T & & &
CHFOOOOOROOOCCIOOCOONOE © & &

=
Y

e &

26-A |

O

O

O

|

oA
O
YA

Ol 1O

26-B

page 38 of 49




STEP 27

Tools Required:
e 7/32" Allen Key & 9/16” Wrench

¢ Remove Plastic Cable Retainers from
both Bottom Side Pulley Assemblies [36]
and [37] by removing 3/8” Button Head
Screws and Nuts.

e Remove only the lower Plastic Cable Re-

tainers from both Side Peanut Pulleys [39].

e Hardware will be re-installed on STEP 30.

27-A e

~» s
oooeees

) °\\ YD / o

;,s;ﬁ‘
e

27-B

page 39 of 49




STEP 28

Tools Required:
e 3/4” Wrench

e Assemble one of the included Low Side
Cables [45] (red tag) onto RH side of rack
by inserting the tagless end into stop block

on back of Swivel Trol

e | oosen the hex nut
approximately 1/2" of

ley RH [13].

if needed to ensure
threads are showing

between the bolt head and nut.

e Tighten the bottom
Is tight against the sto

e Feed the other end

holt head until the nut
0 block.

of cable with red tag

down around the frontmost pulley of Bottom

Pulley Assembly - RH
towards back of rack.

[36] and continue

28-A

28-B

o -
/
1)
\
=y
(
3]
D
28-C g
80 || O
©
‘AN
0 .
R0
®
0 0
D,
®
)
° 7
O
‘i\ 0
O o

page 40 of 49




STEP 29

Tools Required:
e 3/4” Wrench

e Continue feeding around the pulley on
Bottom Rear Pulley Assembly - RH [36]
and up around the lower Side Peanut Pulley
[39], following the arrow indicator direc-
tions.

¢ |nsert threaded end into stop block at
the back of Bottom Side Pulley Assembly-
RH [36] and screw tight, ensuring 1/2” of
threads showing between 3/4” bolt head
and hex nut.

N/
\V4

29-A

29-B

N

S © © ©

page 41 of 49




on both Bottom Side Pulley Assemblies and

e 30-B: Re-install Plastic Cable Retainers
both Side Peanut Pulleys. Fully Tighten.

o 7/32" Allen Key & 9/16” Wrench

Tools Required:

assemble the remaining Low Side Cable
e Start at stop block on the Swivel Trolley
LH [14] and end at stop block on the

LH [37].

e 30-A: Follow STEP 28 & 29 again to
(red tag) on the Left Hand side of rack.

Tools Required:
e 3/4” Wrench
Bottom Side Pulley -

STEP 30

/
/
S P
5@ @\ \@ D D @ D @ D L @0@0/
=9

\
(=] Q +2 2 9 % (=) Q &2 O QQQQQQQQQQQQQQQQQQQQ%QQQQQQQQQQQQQ
3 ___.h..: A A 2 i A o ®>aoa
=y -

—

”I

u uI
&

,/Q./‘.@W

\/\ A O/\\\\\\\\\\\\\\\\\\\\\ %

D S © © 9 O

page 42 of 49

S SOOIV OBIOS gaaaaaa S aaaaaaﬁaoaa @
N TR TR D D O 0 i O 0k Tt e it e - T It /

LQ QQQQQQQWQ

@ @ @

D D D D L] D 90@30/

P22 2° 82 5°3°%°%° 4% 3° %% 40930 30292929992 @ &% @ \o

30-A
30-B




STEP 31

Tools Required:
e 7/32" Allen Key

e Remove four 3/8” Button Head Screws
located on the rear of the Front Side Pulley
Assemblies and the front of the Rear Side
Pulley Assemblies.

e Fasten the Short Cable Cover Rail [33]
between the Top Side Pulley Assemblies
by aligning holes and reinstalling the 3/8”
Button Head Screws.

e I INote the orientation of the Rogue logos
In relation to the rack. Ensure the cable
opening is facing upward.

’@O"OO%O’COC’%O%G%O%&D%O%U%O%G’OO‘ O' D’ Oq U. O' G’ O’ C’u O. O. G’ C‘ U' Oi_;_

-
a Bed
O% O’ [ O% OQ? O% O% (ﬂ? O% C% O% O’(? O’C O’ C. O' Oﬂ O’ O’ 08 O’ O’ O. C‘ O’ C' Oa O. O‘ O’ c o
<@ (= < (=] (=] L= < o © ©

31-A

i I i
ﬂ 1 S (=] (=] (=] S S S S S S €5== S =] (=] (=] S S =] S (=] (=] Pk D
1 | I
' ilo o © © © © © © db ©O © © © © © o olf ‘
@ @ qp @ — @ |E
I B S S 7
S ap ] s u

) _ |] 1 i

(e 1 s %

1 ?

N = qp O\ r @

qp
dp > ﬁ@@
N J
= O\\ M -
/ o =) < “
o s o
o |\ ﬁQg@ = 0 ° o
@é@ N
o ° [
(=~ s © (
! Q9 (
1] e 9 © e
e
me 'ﬂl@@
i!, -418@

& .417@ 4179 9
=) a8, i
%o a8,

M@ M@
m@ 412@
lﬂ‘ﬂe 4111@
s a0,
59@ 50@
= 58
7@ 57@
=" 58,
ISBG 55@

o o
FQG 32@

= o

page 43 of 49



STEP 32

Tools Required:
e 15/16” Wrenches, 1/8” Allen Key

e |[f modifying existing rack with add-on Kit,
skip to 32-B.

e Assemble Plate Storage Pins [5] on rear
Monster Uprights at desired hole heights
using 5/8" x 4-1/2” Hex Bolts [71, 5/8” Flat
Washers [8], 5/8” Lock Washers [9], and
5/8” Hex Nuts [10].

e Slide Plate Storage Spacers [46] all the
way down Plate Storage Pins with the set

screws oriented on the bottom of Spacers
as shown in 32-C.

e Fully tighten set screws using 1/8” Allen
Key.

&
Ay
| A, S
5 4 &

® -3 -] &
sdodododododododododododedadedad 2 S 3 S 2SS F 2232220 o\
s oy = T T AY Y = %

Vs

NN =

e @

32-A | BT()

RS A
32-B 'g
Q
g
# Q
J| 0 -
a L)
”
”~
// Q :§ A
9 \ >
Q- cPS
9
® 4’3 ®
Q
403 @ (
N
Q ll65 ‘
9 /
9 ,;% @ Set Screw
9 k 9 »
’ L'/ IV %
D .
// |
®/

page 44 of 49



STEP 33

Tools Required: e |f cables are too tight or loose, adjust ac-
o Al cordingly by loosening or tightening the

e Tighten ALL loose hardware on the entire  lower 1/2" Jam Nuts on Low Side Cables [43].
rack.

e Starting with no weight selected on the
Weight Stack, check cables by pulling on

each clevis.

33-A

NG

@%@%@%@g@@@@@ e ©® © o @ 6g63@£@’@£@£@:@a@’@£636 @M)\

Q&QQQQQ\/

>
oY 0
B a
Q \
9 -
N |©
Q
'\Q /
"&Q @
'%Q o | =
)
“Q uﬂ L \\
i 2
Q

N
= ) \/
) |

\

& N6

;7 777

s

Q

poesee” &% 6° o N

A\ Se—
e

. . B 4
4 4 4 4 4 4 4 4 4 4 /} g \ Lo /
/ . / . Y W 4 /= 20z
4 4 g4 / { A~ Z (19 0 3 2 g
O o I I I [ I [ A TR I TR I TR TR TR TR TR T ' v

, N )
&

E {0
®
// [ 1!%
J ; 1%
Al ¢ﬁ
th // P.I‘Q
%0
Q ; ol || 0
I: @ 20N
! Q
% ’ Q% /
20 Q :
N !
w0 | 9 :
I N ,< Q ]
00 1
1a® @ \! -/
\ ® @
!% @
Qg I: 7/ ‘ 0
20 I :
0 /

@6 @@0@

</
0\

e © @ 9

page 45 of 49



STEP 34

e Apply the Weight Stack Number Labels
[42] on the front of the Weight Stack Plates,
approximately 3.5” from the edge of plates.

e Attach key ring on Selector Pin Lanyard

[28] to front hole on pulley plate of the

Weight Stack Stem [261].

e Attach Single Handle Attachments [49] to
Swivel Trolleys using included Carabiners.

e Attach Lat Bar [47] to Lat Pull down

clevis attachment point.

e Re-insert the Footplate into Low Row
Footplate Assembly [22] and attach Stan-
dard Grip Triangle [48] to clevis.

34-A

pomm

ﬂq
—T1>

[BOEE]

o)
(o)
)

GDDDDDDDODDDDDDDODDDDODDDDDDD o

&9 || R
—1 |&l|| @
E@

—
_—

34-B

o
Fec

34-C

o &

PO

EZ & T FF T IF_I,

EF T ¥ &F & I FFEFET I || FF ST FEFE
@5@%0‘50@@0@6@@@@@0@@'966@@6@‘9@@@0

o° 6° 0% o* 6% 6® 07 6% % % & @@@ @@s

~ 7

AP
poooo

5 °®/@

C © © 9

[

Wl

page 46 of 49



STEP 35 (SHROUD ASSEMBLY)

e Align Weight Stack Shroud RH [63] and
Weight Stack Shroud LH [64] with corre-
sponding holes on Rear 3X3 Upright [11]
and bolt Shrouds to Upright using 1/4"” x
3-1/2” Button Head Screws [78] and 1/4”
Nylock Nuts [80].

e Align top holes on Shrouds to the front
side of Top Rear Angle Crossmembers and
bolt together using 5/8” x 4-1/2” Hex Bolts
[74], 5/8” Flat Washers [75], 5/8” Lock
Washers [76], and 5/8” Hex Nuts [77].

e Align and bolt the bottom holes on
Shrouds to the corresponding holes on
Weight Stack Shroud Bottom Bracket [65]
using 1/4” x 5/8” Button Head Screws [79].

oooooo

ooooooo

@ e [ \\
cdododododododododododedad 2 3

& & & & \ & & & & &
SototolodededodolotoBoB ot BBt T T I 2 I I AN I IS, e e

o @ © ©

[~

7777 W//////\Qggseaea

NN
o N
0 P
) o Py
- Tl
D &S

B o o & 2 7
odofidododedododedofiyBoded T3 3332323223222l
N N

o \Y S
37-A “L%J\QQ 0 i
. 0
= ‘ @ 0 Q-
S 0
=
0g 23S o’ /6 | & ?
h =) =)
\“\EQ \\? o = 0
\\ N 0[) N ®
R N, JOINIG
e 0
Boe \\\\ A\ i
\=15.7 e °
= 0
e e o 3 é @ = © ) — 80 ".""{"lfli.i'
9 9
699@3_@@,;@__@® l},sg !o//’e
t@
0
to
#o
)
.
*o
| EO
®
Q|
L)
0
56
/A
—
,;/3
/
//
[« -]
o 2
\QQ

37-B

N N NN

37-C

|
o/

0

o v+

)

O

o

/

0

O

\.
N
N

—
.\.,

if

[

/

/

[

||
w

I

T

page 47 of 49



STEP 36 (SHROUD ASSEMBLY)

e Assemble Side Shroud -RH [66] and -LH GOSN

[67] on rear uprights of rack using included | i

5/8" hardware through the highest and
lowest 5/8” holes on Side Shrouds.

Note:

e | eave the 5/8” Hex Nuts shown in 36-B
and 36-C very loose until Storage Panels are
assembled on the next step.

I g g g g SR P, LT R Pl P s e o £
5

oFoFetotot

,
/ \ : 5
cE et ob et obabobobobe of ot oF o o & oy a Fe¥a?c? oFn o
= 0 ©
@ @ @ Y @ Y

s W ol
oBobetobebet
@

DL
i
; 7
e%n e e e s w9 o
! N
~
\

0

z‘ﬁr— _
Q
S,
Q Z ®
Q
o, - o %)
N )
|~ 9
g~ )
P
P
(=]
7 Iy-c
@ ® 4
@? \P Q . S}
\\ Q o
Q
/ Q
Q o
Q
= : , ﬂ@
02,
N () Tﬂl
Q 0
@
: S @
Q 5 9
o
N 9 PQ
Q “‘Q
| w |

36-A EQ N 0
g @ [ :
Q Q
N y
<N 0 1
Q
d 0 > s
K 2
A
R 0 0
N XY
'ln% /%\‘
i L N N ;
1;8 ® §
K 7> N
Q N
eQ >/ 9 N o
Q , N
ng @/6 §
aQ N
s S
: N 22 |
L\ Py NS @)
D o I ¢
») ¢
~ 9 |
<°\/ Jy d
%) 0
- ¥ ;
%! ‘})
20 >
36-B

page 48 of 49



STEP 37 (SHROUD ASSEMBLY)

Tools Required:
e 15/16” Wrenches, 5/32" Allen Key, 7/16”
Wrench

e Attach rear top and bottom hooks on
Storage Panels [68],[69] to horizontal 5/8”
hardware installed on previous step, and
align 1/4” holes on front with 1/4” holes on
Side Shrouds and Shroud Brackets.

e Bolt both Side Shrouds and Storage
Panels to Bottom Brackets using four 1/4” x

5/8” Button Head Screws [79] and four 1/4”

Thin Nylock Nuts [811.
e Fully tighten all Shroud Kit hardware.

Note:
e Only the LH Storage Panel shown below.

Repeat steps below to assemble the RH
Storage Panel onto Side Shroud RH.

\ y
NS
57:5795%a’%a%a%o%a%a%a%a%a‘%a%a%a‘a'5'5'1- ol 'a g6 o o6 o & 6 6 e & ¥
IS ¥ & &

00
00
00
i)
N
g0 ° 999
99500 3} | §doc!
Qo
9d ° 999
99500 3} | g
Q
90 ° 999
09500 3] | g
Q
GQ 0 OO@'
09500 o | 8fue?
Ot
o0 |° QO@ :3
09500 o | 900" %
0
G 0
08889 c 3
0
.l <&~
9
29999 3
0 b
N]
0
3
= m

37"'A w =1_ Y
dd g o/ = \ ol
O n () ) . L o
@ oz 2ole A°  DeaBg @],
@|| 0 0 0 0 ol @o|@ ({«é@ooooooo:\'@ 0 0
0 NN —— ; b o
© b 0 i J o
0 \ :i = 9
’ 00| ° @k °
" 0 T i
0 o ° 2 °llo
IO 0 Qe %&% R
0 ¢ AORY : 0 \‘-4 0
0
0 88 : 0 0
0
0] $ 0 0 |
QO Qo
QO Qe
0
0 0 0
0
Q0 Qe w
0 00 : 0 @Lf [// 0| o
0 = ' '
| 004 o
0 A
0 o E 0
Q0 Qo -
Q0 Qe 2
0 A
0 0 0 0
o i
0 :
$ i
0 0 2 0
0 A
0 77—k N
offoo@®e o[
ol N =7
5 L

DETAIL

Q0 Qo °
Q0 Qe
1B 0
@0 - O
00 Qe
00 Q| .
0
0
QOO O
L 010 0 Qle|
010 O Qo
0
. ¢
0
0
s Q
0 \
2
©Olo o - T
Q"
(B_O‘

page 49 of 50









L

SCAN FOR
INSTRUCTIONS

" 2

IRON GAME
PROGRAMMING




	Blank Page

